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Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz

Via Xalapa

(91697) Veracruz, Ver. México
(52} 229 989 1100 tel

(52) 229 989 1120 fax

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero

06022794

Page / Pagina:

1/6

Date/Dia: (1 \O@\NOO

6

Customer / Cliente:  PLESA ANAHUAC ¥ CIAS Customer's Order / Cliente Orden - ftem N°

Customer’s Reference ! Relerencia del cliente

Manufacturer's Works Order N° /- Confirmacién de Venta

801084/01
Manufacture Process ¢ Proceso de fabricacien. Product Type / Tipe de producta. Surface £ Superiicie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALTENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Mormas o especificaciones.
APT 5L/ASTM Al06/ASME SA106/ASTM AS3

Steel Grade / Grado de acero.

B/X42 PSL1

Ends / Extremes. NORMAL BEVEL
BISELADO NORMAL

Dimensions | Dimensioneas.

114.30 X 6.02 MM

Length / Longitud.
6.00 / &€.50 MTS

Quantity / Canlidad. 290 Pcs/pz

4 1/2 X 0.237 INCH

18.70 / 21.30 FT

Nominal Weight f Peso Nominal
16.07 RG/M
10.79 LB/FT

ed. 1n case the owner of the oniginal cerificate would

o o arigin

05, probatios yio inspeccionados 08 acuerdo con la Bspecdicacion e refererca v saffslace ios correspondientes requerimientos.
250 e que o poseedor del certificads ealregue und feocopia del mismn, deberd garantizar i confomm

Este cartificado no e, i pusde ser usado. coma una declaracion de grgen

Aad con

Este cedificado se ¢ amediante un sistema computar

wiginal, v se Face tasponsable por cuzlquics uss flegal o ndebide Cualguier afteracion yio falsiticacion ser sujela a 13 ley.

| TENSTILE TEST / ENSAYOS DE TENSION
Spetimen conciton Specimen dimensions Test Y. S. uTs Y8
Condizion de la probeta Dimensiones de la probeta temp Uit / Unidad Unit { Unidad f Elongalion )
Heat N* Sample N*§  Ls Type Size Tamp. KG/MM2 KG/MM2 uTs Alargamiento
Colada N” § Musstra N° Tipo Oni Tamano de
mim ensayo Required/Requerido Required / Requeride Reguired §% in 2 inches

Thin: Thin: Min % =

Tz Thax:

LMin: LMin: Max Ot

G LMax: LM W
45447 |541184§C/B Rec L 25.80 x 6.18 TA 33.08 50.24 0.686 33.10
45447 §541436§C/B Rec L 25.03 x 5.69 TA 34.68 50.55 0.69 33.10
45448 j§541214§C/B Rec L 25.86 x 5.78 TA 33.36 50.44 0.66 34.80
45448 (541215{C/B Rec L 25.65 x 5.98 TA 33.45 49.96 0.67 35.20
78456 (541216iC/B Rec | L § 25.79 x 6.05 TA 33.27 50.10 0.66 34.9%0
78456 [§541217)C/B Rec | L 25.68 x 5.97 TA 33.58 50.35 0.67 34.20
78457 §541185)C/B Rec L 25.83 x 6.01 TA 33.62 49.886 0.67 33.00
78457 §541186]C/B Rec | L f| 25.74 x 5.81 TA 32.64 49.67 0.66 32.10
Ls: Location of the sample / Localizacion de la muestra B: Body f Cuerpo RIU: Upset [ Recalque Str: Strip specimen / Rectangular
Rou: Round bar specimen / Cilindrica T.S.; Tubular Strip / Segmento Tubular Ori: Orientation / Orientacién L: Longitudinal / Longitudinal
T: Transverse / Transversal RT: Room T: { Temp i EUL: Extension Under Load Method UTS: Ultimate tensile strength f Resistencia
Max: Maximum / Maximo Cbt: Obtained / Obtenido Y.5.: Yield strength / Fluencia LMin: Logitudinal Mini £ Mini L it
LMax: Longitudinal Maximum / Maximo Longitudinal TMin: T Minimum / Minimo Tran TMax: T i { Maximo Transversal Min: Mi / Minimo
This is o certify that the prdecs neee in were red. semnien, tested. andior inspected in with the plerenced and meets he requ =10 ail fespects. This ceniticate s issued by a compilenzed system and it is vako wih clectonic signatire. On the original cenicate the frade-matk green colored

s a.copy of it, he must aftest it comaamity to the original gne, Aaking upon himself the responsibity for amy eniwiol oo not sRowed vse. Any alteration andfor Fatsdication will be subjected to-the law.

izade y es valido con finna electionica,  En o cartificado ongs

DICA 777 04 0
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K 433.7 Carr. México-Veracruz
Via Xalapa

(91697} Veracruz, Ver. México
(52) 229 989 1100 tel

(52} 229 989 1120 fax

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero

06022794

Page / Pagina:

2/6

pate/Dia: 01/08/2006

Customer / Cliente: PLESA ANAHUAC Y CIAS

Customer's Order / Cliente Orden - flem N*

Customer's Reference / Referencia del cliente

Manulacturer's Waorks Order N° / Confirmacion de Venta

801084/01
Manufaclure Process | Proceso de fabricacion. Product Type ! Tipe de producto. Surface / Superficie,
SEAMLESS HOT ROLLED LINE PIPE SERMLESS VARNISHED
LAMTINADO EN CALTEMNTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones.

API S5L/ASTM AlQ6/ASME SA1T06/ASTM AS3

Sieel Grade / Grado 02 acero.
B/X42 PSL1

Ends / Extremos. NORMATL BEVEL
BISELADO NORMAL

Dimensions [ Dimensiones.
114.30 X 6.02 MM
4 1/2 X 0.237 INCH

Length / Longitud.
6.00 / 6.50 MTS
19.70 / 21.30 FT

Cuantity / Cantidad. 290 Pes/p=

Marinal Weight / Pessa Mominal
16.07 EG/M
10.79 LB/FT

HARDNESS TEST / ENSAYOS DE DUREZA

Superficial Hardness / Dureza superficial.

External! Extemna
Heal N° Sample Unit Unidad: BHN
Colada N* § Muestra N Lz fjReq. Min: Req. Max:
Result Resultado

45447 541184 C/B 138
45447 |541436 [C/B 142
45448 541214 c/B 139
45448 §541215 [C/B| 138
78456 (541216 |C/B 135
78456 (541217 JC/B 139
78457 {541185 jC/B 135
78457 (541186 |C/B 134

Ls: Location of the sample / Localizacidn de la muestra
Min: Minimum / Minimo

C/B: Body / Cuerpo

Max:

I

R/U: Upset/ Recalque

Req: Required / Requerido M

TECHNOLOGICAL TEST / ENSAYQOS TECNOLOGICOS

Heat N* Sample W Flattening Test
Colada N> § Muesira N° Ensayo de Aplastamiento
45447 (541184 GOOD/BUENO
45447 |541436 |GOOD/BUENO

Esie documents certifica que 1os productos o

itos aqui fueron

Tenarns iverde} esld impreso en la

Este cerificado no es, i puede ser usado. como una declaracion de origen

This certificate is not & dectaraton of orlgin nos may it be used as a declaation o origin.

This is to cerify that the pracucts described hare in were manufactured. sampled, tested, andior inspecied in aooordance with the speciation refere

and meets the

a
#03, probeddos v inspecsionados de acuerds son la especlicacon de relerenca v sflislace jos cor

andfor

t5:in, &l respects. This certificate is issued by & computerized system ard it is valic with electronic signeture. On the original certiicate The rade-mark green colared

Tenaris’ ie stamped. In case the cwner of the original cerificate would release a copy of 1, he must atlest 4e conformity 10 the osginal one. kaking upon himsell 1he responsibildy {6 any unlawtul o net allewed use. Any alterati will be

hisct

o ke law.

imievas. Este certificada se emite

En caisa de gue o poseedor del cetificado entreque una ldooopia del misme, debers garantzar la conformidad oon el oigenal, ¥ 5€ hace ESPoNsable por cualguiir wkeo slega o indebido. Cualquier aleracion o falsificacian serd sujcta a la ley.

= L SiStems

o y es valice con firma electionica.  En el cedado oagmal ¢! logotipe

_ DICA 777040
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= Tubos de Acero de México, 5.A.
Ee m :m q-m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver, México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number/Ntmero Page / PAgina:
06022794 3/6
pate/Dia: 01/08/2006

Customer / Cliente:  PLESA ANAHUAC Y CIAS Customer's Order / Cliente Ordzn - ftem N Customer's Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacion de Venta
801084/01
Manuiacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
\ LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especilicaciones. Steel Grade / Grado de acero. Ends / Extremcs, NORMAL BEVEL
API S5L/ASTM Al106/ASME SA106/ASTM AS3 B/X42 PSL1 BISELADO NORMAIL
° Himensions / Dimensicnes. Length / Longitud. Quantity / Cantigad, 290 Pcs/p= Norinal Weight / Peso Nominal
114.30 X 6.02 MM 6.00 / 6.50 MTS . . 16.07 KG/M
4 1/2 X 0.237 INCH 19.70 / 21.30 FT . 10.79 LB/FT
TECHNOLOGICAL TEST / ENSAYOS TECNOLOCGCICOS ]
Heat N* Sample MN° Flattening Test )

Colada N° § Muestra v Ensayvo de Aplastamisnto
45448 (541214 [CGOOD/BUENO

45448 [§541215 [GOOD/BUENO
78456 (541216 [GOOD/BUENO
78456 (541217 [GOOD/BUENO
78457 §541185 |GOOD/BUENO
78457 (541186 [GOOD/BUENO

CHEMICAL COMPOSITION / COMPOSICION QUIMICA.

Composition, % ] Composicion
c Mn Si Cr Ma 5 P Ni v Cu Al Sn As Nb Ti Ca B N
X300 X I000 X 100060

[Feat H Max|
Colada in
Sample N° IP Max
{Muestira N° Min

45447 H 16 igg |27 & 3 0.91 11 19 2 28 214 3 3 1 3 iz 1 35

541184 P ig 107 25 & 2 1 11 | .20 1 30 22 3 2 1 3 13 1 33

541184 P 16 107 26 5 2 0.8 11 19 1 31 23 3 2 2 Ay 10 1 EX]

541436 P 16 105 25 4 2 1.6 12 19 1 40 26 4 2 2 3 15 1 34

45448 H 16 147 27 3 s 2.61 10 ig 1 23 32 2 2 1 3 1% 1 31

This is 1o cenify Inal the products here in wese . sampled, tested, andior i in Ao with the ] elgrenced and meats the i in all respects. This certificate is issued by a sysiem and it is valid with electronic sig . O e origingl ifi 1he fra wark green colored
; Tesans is stamped. in case the owner of the iral cerificate woukd relesce & copy-of it, he muse attest ite contormily to the orgingfone, taking upon himsell 1he respansibility for any unlawlisl of nol allowed use. Any anidior Falsi o will Desubjecied o 1he law

This cerificate is not & declaration of ogn nor may it be used as 5 declaration of anigin
Este documento cedifica qua os p

to2 descrilos aqui fueran

Tenaris {(verde) esta impreso en la . En coso de que ef del cenificado

Este cenilicado 0o o5, ri puede ser usado, como wna declaracion de angen

ICA7YT 40
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= Tubos de Acero de México, S.A.
Q:N q—m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México
(52) 229 989 1100 tel
(52) 229 989 1120 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina:

06022794 4/6
pateDia:  01/08/2006

Customer / Cliente:  PLESA ANAHUAC Y CIAS Customes’s Order { Cliente Orden - ftem N° Customer's Belerence / Referencia del clienle Manufacturer's Works Order N° ¢ Confirmacién de Venta
801084/01
Manufaclure Process ! Procesa de fabricacion. Product Type / Tipe de praducto. Surface / Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARMNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade / Grado de acerc. Ends / Extremcs. NORMAL BEVEL
API 5L/ASTM Al06/ASME SA106/ASTM AS3 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensionas. Length / Longitud. Quantity [ Cantidad. 290 Pcs/p= . Nominal Weight / Peso Nominal
114.30 X 6.02 MM 6.00 / 6.50 MTS . 3 16.07 KG/M
4 1/2 X 0.237 INCH 19.70 /7 21.30 FT o R 10.79 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
Composition, % [ Composicion %
[ Mn Si cr Mo s P Mi v Cu Al Sn As Nb Ti Ca B N
X100 X 1000 1000
Heal “._._ Max
Colada Min
Sample N° [P Max
Muestra N* Minf
541214 P ia 107 26 5 2 1.8 13 15 1 42 31 2 3 3 4 16 1 35
541215 P 17 i07 25 4 2 1.6 i3 1g 1 30 30 2z 3 2 3 14 1 36
78456 H i6 106 25 T 5 1.2 i3 22 i 47 26 7 3 1 3 22 1 38
541216 P 18 106 26 [ 4 1.3] 13 is 1 40 26 7 2 2 3 19 1 42
541217 P 17 107 26 4 2 1.3 12 19 2 41 25 7 3 3 4 21 1 42
78457 H 15 108 25 3 z i 14 1s 1 38 29 3 E 1 2 14 1 39
541185 el 15 107 ] 5 2 1 14 20 ak 41 28 7 2 1 3 13 1 36
mh:m = 15 107 25 4 2z 1.1] 14 19 i 38 28 T 2 1 3 12 X 35
H: Heat/ Colada P: Product / Producto

SUPPLEMENTARY TINFORMATION / INFORMACION SUPLEMENTARIA

FABRICADO POR SIDERCA
LA PRACTICA DE AFINO EN EL HORNC - CUCHARA INCLUYE UNMA INYECCION FINAL DE UNA VARILLA DE SILICIURC DE CALCTIO PARA OBTENER UNA FORMA CLOBULAR DE E

This is 1o cartity thal the products described here in were manufactured. sampled, tested. andfor in with the ication referenced and meets the requirements in all respects. This certiticate is issued by 5 onguterged System and it is valid with alectronic signatsie. On the adgiogl cestibcate the Irade-mark green colored
., Tenans' is stamped. 1n case the owner of the original cerilicate would release 8 copy of 1, he must attest its contormity to the origingl one, taking upon himselt the responsibility for amy unlawlul or not allowed use. Any alteration andior ialsitication will be subjected 10 The law
This cerfificate is not 5 declaration of odigin nor may it be used as a declaration of origin.

Este documenta cerific gue los destrtos agui fueson pronados yie s g acueno con |3 especilication de relamoia v satisface los ol requerimicntos. Este certilicado se omite un sistema
Tenafis (verde) estd impreso en la hoja. En caso de que el poseedor del certificado entregue yna latocopia del misma, deberd garantizar ka contarmidad con e arnginal, ¥ se hace responsable por cualquier uso iegal 0 mosbedo. Cualquier alteracion yo taksificacion sera sujeta a la tey
: )
2

Esle certificado no e, i puede ser usade, como una decaracion de origen.

putarizado y o5 valica con fima slecirdnica. En el certficado ariginal el logotipe

_ DICA 777 4.0
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4 = Tubos de Acero de México, 5.A.
m : m q-m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number/Ntumero Page / Pagina:

06022794 5/6
Date/Dia:  01/08/2006

Customer / Cliente;  PLESA ANAHUAC Y CIAS Customer s Order / Cliente Orden - ltem N Cuslomer’s Relerence / Referencia del cliente Manufacturer's Works Order N° / Confirmacion de Venta
801084/01

Manufaclure Process | Proceso de fabricacion. Froduct Type / Tipo de producto, Surface / Supericie,

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones. Stec! Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL

API S5L/ASTM AlO06/ASHME SA106/ASTH AS3 B/X42 PSL1 BISELADO NORMAL

Dimensions ¢ Dimensiones. Length / Longitud. Quantity [ Cantidad. 290 Pcs /D= ) Mominal Weight / Peso Mominal

114.30 X 6.02 MM 6.00 / 6.50 MTS . 16.07 KG/M

4 1/2 X 0.237 INCH 19.70 / 21.30 FT . 10.79 LB/FT

SUPPLEMENTARY INFORMATION / HZMOWEOMUZ SUPLEMENTARTA

VENTUALES MICROINCLUSIONES.

MATERIAL LIBRE DE CONTAMINACION DE MERCURIO.

FABRICACION DE TUBO: LAMINADO EN CALIENTE Y SIN COSTURA.
CONTROL VISUAL Y DIMENSIOMAL: SATISFACTORIO.

NO REPARADO POR SOLDADURA.

LA DUREZA CUMPLE CON LA NORMA NACE MR 01-75 ULTIMA EDICION.
EDICION DE LA NORMA : ASME SR 106/01.

EDICION DE LA NORMR : ASME SA 53/01 Addendum 2003,
EDICION DE LA NORMA: API 5L, 43¢ Edition 2004.

EDICION DE LA NORMA: ASTM AS53/04a.

EDICION DE LA NORMA : ASTM A106/04b.

TRATAMIENTO TERMICO: DIRECTO DE LAMINACION.

CONTROL MO DESTRUTIVO TUBO (C.N.D): SATISFACTORIO.

METODO DE INSPECCION: E.M.I. LONG. (EXT.) NOTCH 5%
PRESION DE PRUEBA HIDRAULICA: 2650 BSI, 5 SEG.

TAMSA REF: 630828

This is 1o certify Ihat 1he products descrived here in were manufaciured. sampled, tested, andior inspected in aceordance with the Aot d and meats the requi in all respects. This ceriticate is issued by a computerized system and it is vahd with eledronic signature. On
Tenans' is stamped. In case the ownes of the original ce

g i ihe trak i OreEn colored

& would refease 2 copy of i, he must altest s confarmity 1o 1he oaginal one, taking upon himsel the responsiiity for any unlawful or nat allowed use. Any alleration andior falsHication will De sUmected 10 108 law.
This cedilicate is not a dectareton of orgin for may it be used a5 & deckration of origin.
Este documento cerifics que los proc

s descros aqui fueron manufacturados, prabados yo inspeccionacos de acuerdo con 1a especificacion de relerencia v satisiace jos COMeSpOndientes. requer 08, Este sertdicado se emite mediante Un sistema computanizado y es valico con kima eletindica. En o cenificado original el jogotipo
En caso de que al poaeidor del centiicado entregue una folocopia del mismo, deberd garantizas i coplormidat con ef onginal, y Se NAGe fesponsanle por cus uen ilegal o indebide. Cualquier aReracion wo falsificacon serd sujeta a |2 ey

Este centificado 00 €3, i puede ser usade, coma una declaracion de origen. DICA 777040

Tenans {verde) BSI8 imprese e la

-
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Tubos de Acero de México, S.A.
Km 4337 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA

(52} 229 989 1120 fax
Number/Nimero Page / Pagina:

06022794 6/6
Date/Dia:  01/08/2006

Customer /Cliente: PLESA ANAHUAC Y CIAS Customer's Order / Cliente Orden - item N° Customer s Reference / Referencia del cliente Manufacturer’s Works Order N° / Confirmacien de Venta
801084/01
HManufacture Process / Praoceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification ¢ Normas o especificaciones. Sleel Grade / Grado de acero. Ends / Extremos.  NORMAL BEVEL
API S5L/ASTM Al06/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADO NORMAT,
Dimensiens / Dimensiones Length / Longitud. Quantity | Cantidad. 290 Pcs/pz Nominal Weight / Peso Nominal
114.30 X 6.02 MM 6.00 / 6.50 MTS i 16.07 RG/M
4 1/2 X 0.237 INCH 19.70 / 21.30 FT 10.79 LB/FT
CHIEF OF QUALITY Ffnnion DEET
DEPTO., RESPONSARLE DEL 2T LORCLON DR WRLIDAD
MOLINA | i Z AVILA \\V
Quality System Certified
N* 110950
This is to certify that the products ibed heie in were - sarmpied, tested, andior inspected i acoodance with the speciiication relerenced and meets the requirements in all respects, This certilicate is issued by a compuienzed Svstem and i S valid with sledronic signature. On the original cerificate the trade-mark green colored
Tenaris' is stamped. In case the owner of 1he original cerificate would release a.copy of 1, he must attest s conformity 10 1he onGngl ane, laking upen himsel 1he responsibildy 1or any unlewiu or not allowed use. Any alleration andior Falsification wilf be subjerfed to e kaw.
This certificate is nid a declaration of origin nor may ¥ be used as a declaration of Qg
Este documenic cenitice que los preducos descrios squi fueron manufaciurados. probados yio inspeccionates de acuerdd con 13 especiicacon de relerencia y salisface os correspondientes requermientos, Este e emite i um gigtema i y esvalido con firma elecirdnca,  En el certilicads ariginal = iagatipo
Tenaris {verde) esis impreso enla hoja, En caso de que of poseedor del cedificads entreque una fatocopia del mismo, debera garartizar iz conformidad con el ongmal, y se hace sesponsable por cualguier k3o ilegal o indebide. Cualquier alemcion yio falsificacon ser Supeta a la ley.
Este cenilicado no s ni puede sar usado. como una declaracidn de prigen. _ DICAT/F 040




